BB 4H M (Crankcase Assy. )

e = N L I e S a1
No. Part No. LR Description PR Reqd. QTY |ONSUMABLE GRAD
1 110260051-0001 |25 0 i 5 Sealing plug screw T270 M16X16;4 1 C
2 380450830-0001 |F-# g Flat washer T270 N{216.5 1 C
3 110810343-0001 |Hh#hmAE 1A Crankcase body T498; 1 B
4 380650687-0001 |yt 0il seal T498 d=30 D=41 1 B
5 380630499-0001 |#t& Bearing GB/T 290 HK08] 2 B
6 380841032-0001 |%%%) Seal ring T498 HLiH L% 1 A
7 110700110-0001 [l R 0il rule T498 HLIHL; A 1 B
8 380841123-0001 |24} Seal ring T498 A 4 1 A
9 380180145-0001 | XL 4: Stud T270 M6 1=31;4 1 C
10 380180137-0001 | XU khZ ke Stud T270 M6 L=38:} 2 C
11 174170001-0001 |y 22 25 5 4R 24 Fuel Pump Seal T270; 1 A
12 174160001-0001  [mss i 5 76 £t Fuel Pump Cover T270: 4 W5 114 1 C
13 380370066-0001 |7\ FHiE = HE L) Hexagon nut with flange GB/T 6177.1 A 3 C
14 174140001-0001 | WEyhZE 153 A Fuel Pump Gasket 1270 #i;J£0. 3 1 A
174140001-0002 |15y 2 1 15 34 Fr Fuel Pump Gasket 1270 #i; J£0. 4 1 A
174140001-0003 |V yihi 22 8 5 34 5 Fuel Pump Gasket 1270 4i; J50. 2 1 A




Hi#hfE1k 2044 (Crankcase Assy. )

F5 A . /- . o HE S g Tk

No. Part No. AT Description PR S Reqd. QTY JONSUMABLE GRAD

15 380180190-0001 [ L ke Stud T498 M8 L=80 | 2 C

16 380180191-0001 | X ki fe: Stud T498 M8 L=90 | 2 C

17 380451082-0001 |*F-#[g] Flat washer T498 N{%8.2 4 C

18 120410003-0001 [T S8 £ Cylinder end nut T498 M8 X 1. 25 2 C

19 120410004-0001 | 2 £ Cylinder end nut T498 M8 X 1. 25 2 C

20 120150235-0001 [T S 5 o #4 Gasket for cylinder head T498 4 J50.5 1 A
120150234-0001 |/ SHL Sk 25 Ff 4 Gasket for cylinder head T498 4 JE0. 4 1 A
120150236-0001 [T 3k 25 45 #4 Gasket for cylinder head T498 4 J50.6 1 A

21 160190100-0001 |%= R S air deflector T498; 1 C

22 380140215-0003 |7/ fA ki == IS4 Hexagon bolt with flange GB/T 16674.1 1 C

23 380630099-0001 |%h7& Bearing GB/T 276 6202 1 B

24 130240005-0001 | i %l A2 Fl & AR Plate, Bearing (L) T498; 1 C

25 380140009-0004 |7~ A Sk v % T W A% Hexagon bolt with flange GB/T 16674.1 | 1 C

26 380600218-0001 |E /74l ocation pin T498 S04, i 2 C

27 3806305000001 | %7K Bearing GB/T 290 HK15] 1 B

28 662670001-0001 _[#25) AL FLESHR starting motor baffle T498 ; 45 W5 (£ 1 C

29 | 380140192-0003 [7Sff Skidi = T MEAS Hexagon bolt with flange GB/T 16674, 1 2 C




i % (Crankcase cover)

F5 FEHAAE S = s . o ow S JE 1k
No. Part No. ATk Description PR S Reqd. QTY JONSUMABLE GRAD
1 380140001-0006  [7SA KL 2 IS S Hexagon bolt with flange GB/T 16674.1 | 3 C

2 150040044-0001 |JHZE 2% 0il pump cover T498 ; H% 14 H5E( 1 C

3 380841033-0001 |%% s} Pl Seal ring T498 HLIHZE F5 1 1 A

4 150010102-0001 [ #1IH = H1F Components of oil pump T498; 1 B

5 380600220-0001 |5 74 ocation pin T498 S48, # 1 C

6 110260053—-0001 |%% 12 58 Sealing plug screw T271 1/8-27NP] 1 C

7 380841031-0001 |54} Seal ring T498 ML JE M 1 A

8 150290036—-0001 | A1y JiE % Engine oil Strainer T498; 1 A

9 380140215-0003  [7S A ki 2 IS L Hexagon bolt with flange GB/T 16674.1 | 1 C

10 380630380-0001 | %1k Bearing GB/T 276 6205 1 B

11 380780226-0001 |& 23k coupling T498 K:45 M10 1 C

12 380600219-0001 | 5E {74 ocation pin T498 Sz, 4 2 C

13 171750034-0001 |38 A %6 B4 Components of governor gear T498:; 1 B

14 171760014-0001 |05 Speed regualting cap T498; 1 B




H#% % (Crankcase cover)

I T . s " B % $5UE
No. Part No. LR Description LR Reqd. QTY [ONSUMABLE GRAD
15 110830066—0001 | Hh %l 48 5 25 4 £ Crankcase cover gasket T498 4AH: 1 A

16 380823257-0001 |#}%& Bushing T498 #ME34 W 1 C

17 380630099-0001 | %7k Bearing GB/T 276 6202 1 B

18 110820168—-0001 | h#hi4H =6 Crankcase cover T498; 1 C

19 380841032-0001 |5 %] Seal ring T498 MLl % 1 A

20 110700110-0001 [y R 0il rule T498 ML ; 4 1 B

21 380070443-0001 |/ ke Hexagon bolt T498 M8 =28 14 C

22 380650688-0001 | JHi$f 0il seal T498 d=25 D=4} 1 B

23 380140051-0005 |7 ki 22 T 2 e Hexagon bolt with flange GB/T 16674.1 1 C




-~
a

6

STk (Cylinder Head Assy. )

AT - L 45 s o BUEHE
No. Part No. LR Description PR Reqd. QTY [ONSUMABLE GRAD

1 380140186-0004 [N ki 22 HIMEE Hexagon bolt with flange GB/T 16674.1 | 2 C

2 120250063-0001  [AHT Sk 75 25 4 $ Gasket for cylinder head cover |T498 A& A5 H5: 1 A

3 380600218-0001 |5& /74 ocation pin T498 SZOMH, B 1 C

4 | 380180192-0001 [X:kigits: Stud T498 M6 1=72: 2 C

5 120080737-0001 |41 3k Cylinder head T498; 1 B

6 | 380180098-0001 |X(kigts Stud TO40 M8 [=34: 2 C

7 | 380180193-0001 |wikigts Stud T498 M6 1=62: 2 C

8 120220076-0001 |5 kiEH & Cylinder head cover assy T498; 1 C




AR EAFHLA ( Connecting rods and Crankshaft)

A R A . 4 A o R
No. Part No. AT Description AR Reqd. QTY [ONSUMABLE GRAD

1 130070236-0001 |35 FEIRZH & Piston ring combination T498; 1 A

2 380550199-0001 |78 {34 &l Circlip GB/T 893.1 A% 2 B

3 130030276-0001 |i%%E Piston T498; 1 A

4 1300600770001 |%ZE%Y Piston pin T498; 1 B

5 130150129-0001 |3EAT Connecting rod T498; 1 B

6 110280015-0001 | % b bearing bush T498 4230, 4 2 B

7 130290606-0001 | il i1 crankshaft T498 D1%h; 1 B

8 380620130-0001 |4k Key GB/T 1096 [=1: 1 B

9 130430034-0001 | F-#i74h B4 Balancing shaft T498; 1 B




- W

EESHLF (Valve Train)

A T — . 4 L % 1
No. Part No. LR Description PR Reqd. QTY |ONSUMABLE GRAD
1 380070445-0001 [/~ Sk Z4e Hexagon bolt T498 M8 1=45 1 C

2 140450079-0001 | 13#ZEHE Valve rocker combination T498: 1 B

3 140320009-0001 |S.ITH#ENE Valve adjustment cap T498; 2 B

4 140390037-0001 |5 17143 Valve locker T498; 4 B

5 140380051-0001 || )5 8% Wk Retainer, valve spring T498; 2 B

6 140340048-0001 |17 N 3 Inner spring of valve T498; 2 B

7 140400031-0001 |44 = Valve oil seal T498; 2 B

8 140360014-0001 |71 N 78355 R Seat, valve spring T270: 2 B

9 500550090-0001 |51 1&EA: Valve Kit T498; 1 B

10 140020160-0001 |/y%e4hH & Camshaft assy T498; 1 B

11 140670059-0001 |#EFF2HE Push rod T498; 2 B

12 140690025-0001 |#EAE Lifter, Valve T498; 2 B




FEFNHEM (Pull start Assy)

A T - . 4 e % 1
No. Part No. R Description LR Reqd. QTY |ONSUMABLE GRAD

1 270020300-0001  [R& FEAHLEE B 14 FLYWHEEL COMP T498 Tt P G4 1 B

2 380451081-0001 [*F-#4[&] Flat washer T498 WNAELT 4 1 C

3 380340211-0001 |/~ ffit2 £} Hexagon nut T498 M16X 1.5 1 C

4 193590038-0001 |#&zh 4 Starting disc T498 ; H% 2 £EQO0 1 C

5 380140215-0003 [/ ki S HIMERE Hexagon bolt with flange GB/T 16674.1 3 C

6 380841029-0001 |5 % Seal ring T498 R 55 & ; 1 A

7 193490411-0001 | Fiesh4H /4 Manual starting assembly T498; 55 ¥ (F7) 1 B

8 380450828-0001 |- #[E] Flat washer T040 456 4k 4 C

9 380140102-0004 [/~ Sk vk 22 HiMEAE Hexagon bolt with flange GB/T 16674.1 4 C




MR RS (Fuel Sysstem)

e I T I e " A o) R T
No. Part No. H AR Description AR Reqd. QTY |ONSUMABLE GRAD
1 170501192-0001 |yl Tank T498 & )& ; AH 1 B
2 380450916-0001 | F-#[&] Flat washer T270 M4%12.5 1 C
3 110260056-0001 |%% 2 e Sealing plug screw T270 M12X1. 2 1 C
4 170010044-0001  |#AiH I 2 Fuel filter T498; 1 A
5 660310019-0001 |ZF &5 Sealing washer T270 R I KX 1 A
6 170980122-0001 |yl o= 5045 Components of oil switch T842 7 HiH; 1 B
7 380750886-0001 |4 0il tube T498 W1E7.5 1 A
8 380960198-0001 |Ffiisl & Clip combination T270 @133k W 2 A
9 301560021-0001 |46 2 ##48 fuel Tank Bracket T498 | 744 1 C
10 170700141-0001 |y A el Jisg # Tank damping cushion T270 UM M {1 4 A
11 174130006-0001 |y %2 Fuel Pump T498; 1 B
12 174140001-0001 [y Z2 8 15 38 Fuel Pump Gasket 1270 4 ; J50. 3 1 A
174140001-0002 [y Z 8 15 48 Fuel Pump Gasket 1270 4 ;)50. 4 1 A
174140001-0003 [y 2 15 48 1 Fuel Pump Gasket 1270 4; J50. 2 1 A
13 380370066-0001 |/ £ 12 == [ W8 £ Hexagon nut with flange GB/T 6177.1 A 6 C
14 380750885-0001 | 0il tube 1498 W& S 1 A




16—

MR RS (Fuel Sysstem)

e I T I e " A o) R T

No. Part No. H AR Description AR Reqd. QTY |ONSUMABLE GRAD

15 173010015-0001 | "%y 2% Injector T498; 1 B

16 174180002-0001 |y 28 JE AR Fuel Pump Platen T498 ; H% W% H & 1 C

17 380750887-0001 |y 0il tube T498 124 4b 1 A

18 380960170-0002 |RiE4H & Clip combination T020 D9k 7 2 A

19 301560020-0001 [ 4 sz #3248 fuel Tank Bracket T498 |74 1 C

20 380140006-0005 | /NHf vk == HEAE Hexagon bolt with flange GB/T 16674.1 | 2 C

21 3804510920001 | F 4[] Flat washer T498 JEJEF0. 1 1 A
380451093-0001 [*F-ApE Flat washer T498 JE 0. 2 1 1 A
3804510940001 | P [ Flat washer T498 JEJE0. 3 1 A
380451095-0001 |V Flat washer T498 JEJF0. 4 1 A
380451096-0001 | P Flat washer T498 JEJE0.5 1 A

22 170720010-0001 | y4 i 1 €M 20 & Pouring orifice filter screen c|T270; 1 A

23 170870089-0001 |46 =5 Tank cover T270; 1 B

24 175070001-0001  |Wiy 25 FE A E Injector Insulation T498; 1 B

25 171020032-0001 | JH T 5% 25 % 2 0il switch gasket T270; 1 A

26 | 3801402150003 | Nffj Sk 2 IRk Hexagon bolt with flange GB/T 16674. 1 2 C




WHESR (Muffler)

e ERAES N o " B 5 AU
No. Part No. LR Description LR Reqd. QTY [ONSUMABLE GRAD

1 180572078-0001 |JH 7 #% Muffler T498; 1 B

2 380340005-0005 |/~ ff 2 EE Hexagon nut GB/T 6170 M8;] 2 C

3 380460001-0006 |74 # fEl Elastic washer GB/T 93 d=8;4% 2 B

4 380450522-0001 |34 [E] Flat washer T110 T21 Wi% 2 C

5 180660086-0001 | 7H 75 2% 2% F5f 3 Muffler gasket T498; 1 A

6 380140215-0003 [7NA LA S R AE Hexagon bolt with flange GB/T 16674.1 2 C




%% (Air cleaner)

= 3y = MNepe B =1 )
Tj ?iﬁﬁ? LR Description LR Refﬁ%QTY ONSI%E}L%%RAD
1 183000005-0001  |3FA 2544 3 Air intake gasket T498 A5 hi 1 A
2 180420706-0001 |[HFA & Intake pipe T498; 1 C
3 380140102-0004 [/NA ki 2 IR Hexagon bolt with flange GB/T 16674.1 | 1 C
4 183000006-0001 |3 [ 25 Ff 3 Air intake gasket T498 A& 1k 1 A
5 180280107-T498 |45 & 2% Ja Air filter seat 1 B
6 380140215-0003 [7NA LA S R AE Hexagon bolt with flange GB/T 16674.1 1 C
7 380370066-0001 |/~ ff v =2 [ W& B) Hexagon nut with flange GB/T 6177.1 A 2 C
8 180130286-T498  |%5 JE 2% L Air filter element 1 A
9 180070247-T498 | %5 JE 88 T ik 5 Air filter casing cover 1 B
10 180010119-0001 | %% & 2% 2014 Air filter T498 40 JE s 1 B




PE RS (Governor System)

= = %) =] =N ==
?j ?giﬁﬁoﬁ LR Description FURRARES Refﬁ%QTY ONS?ME}L% r%RAD
1 380140215-0003 |7 A v i W Ae Hexagon bolt with flange GB/T 16674.1 2 C
2 380650689-0001 |JHiEsf 0il seal T498 d=8 D=14 1 B
3 171580054-0001 | 33 2 1 ZHA4 Speed control module T498; 1 B
4 381140478-0001 |[hi5% Tension spring T270 /g 1 A
5 171600099-0001 | pa 3 Governing spring T498; 1 A
6 381160150-0001 |41 Torsion spring T270 _[B] {37 356 1 A
7 174230001-0001 |WEIATHE Fuel adjustment combination T270; 1 B
8 380450562-0001 [ Flat washer T130 N4%8.5 2 C
9 194530013-0001 |3k X 4H& SHIFTING FORK Combination T498; 1 C




HLZEEB: (Components of frameO
AT I—— . 4 At ZEUENiS
No. Part No. R Description AR Reqd. QTY | CONSUMABLE GRADE
1 300720529-0001 |HLAEERE Components of frame T819 4% & 25mm; Wi¥H (BE)Q13 1 C
2 380370077-0001 |/NfAvk IR R) Hexagon nut with flange T040 M10X1.25 S=14; %% (14¢Ql 4 C
3 380370075-0001 |/Nffik 2 [ 45 £} Hexagon nut with flange GB/T 6177. 1 HiPiiEih M8 ; % FH#d 6 C
4 300800045-0001 | ML E =7 51 Bracket of frame shock absorbinT819:mi¥5 (£)Q13 1 C
5 380140051-0005 |7 ff Sk vk == Mg AE Hexagon bolt with flange GB/T 16674.1 M8 L=35;%% W FH4%Q1 2 C
6 300790009-0001 | F=HLLE M FE2 Machine buffering seat T828 ; fifl J& 70—-75HA 2 B
7 300790008-0001 | F=HLL% FE2 Machine buffering seat T828 4 ME4rL=15; fifl & 70-75HA 2 B




26

7K ZE#B44: (Components of water pump)

75 b Y a i e = ’ L T s s T
No. Part No. R Description U Reqd. QTY | CONSUMABLE GRADE
1 380140070-0004 |/~ i % Mg e Hexagon bolt with flange GB/T 5789 M8 L=20;4%% W5 [H£EQ16 8 C
2 380451031-0001 | *F-# & Flat washer TEOO 4224 #M4%33.5 JEE0.5 44 12 C
3 380960127-0001 | F4HH & Clip combination T810 @64 JKIEHE 224 ; 3 A
4 660270011-0001  [W& /K 422 3k Suction pipe joint T810 ADCI2#1 )i ; 2 C
5 660280010-0001 |#&H:EM TIE-IN , TUBE T810 ADC12#4 )i : 2 C
6 380840439-0001 |%%5 %} Seal ring T810 /KIE#I%kL D=45 HMEH6.5 2 A
7 6602300010001 |1 JEyE =2 Negative pressure frange T810; 1 C
8 660320001-0001 | A& Suction valve T810; 1 A
9 380140091-0005 /N LIE A THINER Hexagon bolt with flange GB/T 16674.1 M8 L=25: %% [HE¢Q 8 C
10 | 660240001-0001 |42 5 Screw plug T810; 1 C
11 | 380840501-0001 |#%%fE Seal ring T810 WEZEHIME D=25 d=4; 1 A
12 | 660220002-0001 |%Ak Pump body T810; #1+.Q05 1 C
13 660260002-0001 | Hi v =% # Output flange Gasket T810:; 1 A
14 660250001-0001 |%iHyE2 Output flange T810: 1 C
15 | 380840501-0001 |2%3:} P Seal ring T810 WRZEZEHE D=25 d=4; 1 A
16 6602400010001 [ 5E Screw plug T810; 1 B
17 660300011-0001 |E/K I 7ER Intake filter screen T810 [FIFE ; 1 A
18 660290011-0001 |#E/KOJENE Intake filter screen cover T810 [FEAETE : 1 A
19 [ 380840459-0001 |%%%:f &l Seal ring Q/LX G 8.22 D=196 d=4; 1 A
20 | 380840460-0001 [#5%}[E Seal ring Q/LX G 8.22 D=57.5 d=6; 1 A
21 660210001-0001 |iH7% Centrifugal chamber T810; 1 C
22 | 660200001-0001 [/KZE M- Impeller 1810; 1 C
23 660350001-0001 [MLIR=EE4H & Mechanical seal combination T810: 1 A
24 | 660830001-0001 |7 JEHE K4 25 5 #4 E] Support bolt seal washer T810; 4 C
25 | 660190008-0001 |37 p Support T850: 1 C
26 1 B

660180054-0001

KR BT

Components of water pump

T819 HiZK #1808 - dE sk, I




